<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

B sl ghi Spectrims Anabzer - Sputious Emisslons =S
— e 0315812 PMAug 29, 2024

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 835 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=20MHz HighChannel=56640 RB Size=1 Position=#Max

I Feriigh Specrum Aty - Spanous Emissions —
T TR AT 35826 Pbaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

3.6837 GHZ
Ref Offset 8.35 dB 3.6837
Ref 20.00 dBm . -3.8620 dBm

usc STATUS

LTE Band 48 16QAM BW=20MHz HighChannel=56640 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
[ Keysight Soectrim Analyzer - Spunous Emissions
000000 o Center Freq: 13.255000000 GHz Radio Std: None e
- Trig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=5MHz HighChannel=56715 RB Size=1 Position=#Max

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

usc STATUS

LTE Band 48 16QAM BW=5MHz HighChannel=56715 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
T TR AT 035058 Pbaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=10MHz HighChannel=56690 RB Size=1 Position=#Max

(= o | @
MSEN TGN AT 3:51:12 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
— Trig: Free Run AvglHold: 10/10
JFGainzow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=10MHz HighChannel=56690 RB Size=50 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
—— R 035458 Pbaug 79, 204
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.6091 GHZ
Ref 20.00 dBm ; 14.503 dBm

-

Stop 3.75 GHz

. STATUS

LTE Band 48 64QAM BW=15MHz HighChannel=56665 RB Size=1 Position=#Max

I Feriigh Specrum Aty - Spanous Emissions —
—— i 35508 Pbaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

. STATUS

LTE Band 48 64QAM BW=15MHz HighChannel=56665 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
T TR AT 035857 Pbaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 835 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=20MHz HighChannel=56640 RB Size=1 Position=#Max

I Feriigh Specrum Aty - Spanous Emissions —
—— R 035808 PbLaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

3.6862 GHz
Ref Offset 8.35 dB P
Ref 20.00 dBm ) -3.8124 dBm

.H____.____t S S DS Gt A— ﬂ.m'lﬂﬂml | wmw

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=20MHz HighChannel=56640 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

[ Keysight Soectrim Analyzer - Spunous Emissions p— =
NSE INT 1 T 03:47:05 P Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=5MHz HighChannel=56715 RB Size=1 Position=#Max

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.6980 GHZ
Eeefiugosﬁg.duaﬁ . 0.69311 dBm

N—

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=5MHz HighChannel=56715 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
T TR AT 03:49:38 50 2y 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=10MHz HighChannel=56690 RB Size=1 Position=#Max

(= = &
NSEIN TGN AT 03:48:51 P Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=10MHz HighChannel=56690 RB Size=50 Position=#0
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FCC RF Test Report

Report No: R2408A1126-R1

000000 Center Freq: 13.255000000 GHz

iyt Trig: Free Run
IFGain:Low

Ref Offset 834 dB
Ref 20.00 dBm

03:53:34 PM Aug 29, 2024
Radio Std: None
AvglHold: 10/10
Radio Device: BTS

3.6991 GHZ
15.521 dBm

Stop 3.75 GHz

usc

STATUS

LTE Band 48 QPSK BW=15MHz HighChannel=56665 RB Size=1 Position=#Max

000000 Center Freq: 13.255000000 GHz

iyt Trig: Free Run
IFGain:Low

Ref Offset 834 dB
Ref 20.00 dBm

03:53:45 P Aug 29, 2024
Radio Std: None
AvglHold: 10/10
Radio Device: BTS

3.6866 GHZ
-3.0518 dBm

an

usc

STATUS

LTE Band 48 QPSK BW=15MHz HighChannel=56665 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
B v, - o=
000000 o $!ntuFer'g: 13255000000 GHz AvglHold: 1040 Radio Std: None :

Ref Offset 835 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=20MHz HighChannel=56640 RB Size=1 Position=#Max

(= o | @
MSEN TGN AT 3:57:45 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
— Trig: Free Run AvglHold: 10/10
JFGainzow #Atten: 30 dB Radio Device: BTS

Ref Offset 835 dB
Ref 20.00 dBm

mmm,

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=20MHz HighChannel=56640 RB Size=100 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 529 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

[ Keysight Soectrim Analyzer - Spunous Emissions p— =
T — 03:45:55 PMAug 25, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 834 dB
Ref 20.00 dBm

e M L

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=5MHz HighChannel=56715 RB Size=1 Position=#Max

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.6977 GHZ
Eeefiugosﬁg.duaﬁ . 1.5039 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=5MHz HighChannel=56715 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:25:47 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

Ref Offset 6.34 dB
Ref 20.00 dBm

rtFreq |StopFreq |RBW | Frequency | Amplitude

3.5000 GHz iuusz 1.000 MHz [3 ca?;fuuuusz

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:26:06 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.34 dB
Ref 20.00 dBm

| Stop Freq |RBW | Frequency | Amplitude | | ALimit

35000 Gz 3590010001 3

LTE Band 48 256QAM BW=10MHz HighChannel=56690 RB Size=50 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 531 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer - Spurious Emissmns |E”E“§II
R T RF 500 AC | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:27:40 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

Ref Offset 6.34 dB
Ref 20.00 dBm

| Stop Freq | RBW | Frequency |Amp||tude |

3723780000 GHz | 5474 dBm | | 1474 B

MSG STATUS

LTE Band 48 256QAM BW=15MHz HighChannel=56665 RB Size=1 Position=#Max

i Keysight Spectrum Analyzer - SpuriousEmiss\ons == |@I

RT | RF 500 AC | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:28:00 AM Sep 05, 2024
Center Freq 13. 255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.34 dB
Ref 20.00 dBm

| StopFreq |RBW | Frequency |Amp||tude |

-

754-41 dbm | _|.1441dB

STATUS

LTE Band 48 256QAM BW=15MHz HighChannel=56665 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer - Spurious Emissmns |E”E“§II
R T RF 500 AC | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:29:35 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 6.35 dB 3.6990 GHz
Ref 20.00 dBm 5.3331 dBm

Radio Std: None

| Stop Freq | RBW | Frequency | Amplitude |

3440000 Gtz -

MSG STATUS

LTE Band 48 256QAM BW=20MHz HighChannel=56640 RB Size=1 Position=#Max

i Keysight Spectrum Analyzer - SpuriousEmiss\ons == |@I

RT | RF 500 AC | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:29:54 AM Sep 05, 2024
Center Freq 13. 255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.35 dB
Ref 20.00 dBm

| Stop Freq |RBW | Frequency |Amp||tude |

_ 1000 iz 3 518510008 -

3720120000 GHz| 5154 dBm | | -1154dB

STATUS

LTE Band 48 256QAM BW=20MHz HighChannel=56640 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:23:44 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

Ref Offset 6.34 dB
Ref 20.00 dBm

rtFreq |StopFreq |RBW | Frequency | Amplitude

3.5000 GHz 300 GHz _|1.000 MHz 35218 muoosz
6940 GHz 1.[ !MHZ
Ti4zdem | [teseas |

0 GHz 17.94 dB
00 Gz 41.99 dBm -

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:24:00 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.34 dB
Ref 20.00 dBm

| Stop Freq |RBW | Frequency | Amplitude |

35000 G 35000 G| 10001 3514220000 Gz 5.3

00 GHz |-50.00 dBm

LTE Band 48 256QAM BW=5MHz HighChannel=56715 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

BN eysight Spectrum Analyzer - Spunious Emissians —

NSEIN T 03:48:07 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.5506 GHz
Ref 20.00 dBm . 1595 OAm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=10MHz LowChannel=55290 RB Size=1 Position=#0

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=10MHz LowChannel=55290 RB Size=50 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
000000 o $-ym;m;: 13.255000000 GHz TR Radio Std: None AR

Ref Offset 832 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=15MHz LowChannel=55315 RB Size=1 Position=#0

(= o | @
MSEN TGN AT 3:52:30 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
— Trig: Free Run AvglHold: 10/10
JFGainzow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=15MHz LowChannel=55315 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
—— i 03:58.00 Pbaug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

1
wlhuu‘-m-c-.hmﬁ.ﬁuﬁ :

usc STATUS

LTE Band 48 16QAM BW=20MHz LowChannel=55340 RB Size=1 Position=#0

(= o | @
MSEN 3:56:26 PM Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
— Trig: Free Run AvglHold: 10/10
JFGainzow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

;WMNJJ‘W mmﬁﬁm = S—

usc STATUS

LTE Band 48 16QAM BW=20MHz LowChannel=55340 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
[ Keysight Soectrim Analyzer - Spunous Emissions p— =
NSE INT I T 03:44:43 PM Aug 26, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB Radio Device: BTS

. 3.5504 GHz
Ref 20.00 dBm - 14498 9w

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=5MHz LowChannel=55265 RB Size=1 Position=#0

BN eysight Spectrum Analyzer - Spunious Emissians =

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 16QAM BW=5MHz LowChannel=55265 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

[ Keysight Soectrim Analyzer - Spunous Emissions p— =
NSE INT 1 T 03:48:45 P Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

usc STATUS

LTE Band 48 64QAM BW=10MHz LowChannel=55290 RB Size=1 Position=#0

NSEINT TGN AUT 03:48:11 P Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

Start 3.5 GHz

usc STATUS

LTE Band 48 64QAM BW=10MHz LowChannel=55290 RB Size=50 Position=#0
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FCC RF Test Report

Report No: R2408A1126-R1

000000 Center Freq: 13.255000000 GHz

iyt Trig: Free Run AvglHold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 832 dB
Ref 20.00 dBm

Radio Std: None

Radio Device: BTS

Stop 3.75 GHz

03:52:42 PMAug 29, 2024

3.5508 GHZ
13.853 dBm

usc STATUS

LTE Band 48 64QAM BW=15MHz LowChannel=55315 RB Size=1 Position=#0

000000 Center Freq: 13.255000000 GHz

iyt Trig: Free Run AvglHold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 832 dB
Ref 20.00 dBm

’1

Stop 3.75 GHz

Radio Std: None

Radio Device: BTS

usc STATUS

LTE Band 48 64QAM BW=15MHz LowChannel=55315 RB Size=75 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R
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FCC RF Test Report Report No: R2408A1126-R1
B v, - ==
000000 o $!ntuFer'g: 13255000000 GHz AvglHold: 1040 Radio Std: None :

Ref Offset 832 dB
Ref 20.00 dBm

|
h%w,ulﬂwmlﬁ%w..u‘mmwﬂ« e T

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=20MHz LowChannel=55340 RB Size=1 Position=#0

(= =&
NSEIN TGN AT 3:57:04 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=20MHz LowChannel=55340 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

BN eysight Spectrum Analyzer - Spunious Emissians —

NSEIN T 03:45:15 PMAug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.5504 GHz
Ref 20.00 dBm - 15810 4Am

usc STATUS

LTE Band 48 64QAM BW=5MHz LowChannel=55265 RB Size=1 Position=#0

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 64QAM BW=5MHz LowChannel=55265 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

[ Keysight Soectrim Analyzer - Spunous Emissions p— =
NSE:INT 1 T 03:47:29 PM Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=10MHz LowChannel=55290 RB Size=1 Position=#0

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

3.5583 GHZ
Ref Offset 8.31 dB -
Ref 20.00 dBm _ -0.52618 dBm

usc STATUS

LTE Band 48 QPSK BW=10MHz LowChannel=55290 RB Size=50 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
000000 o $-ym;m;: 13.255000000 GHz TR Radio Std: None LRI

Ref Offset 832 dB
Ref 20.00 dBm

usc STATUS

LTE Band 48 QPSK BW=15MHz LowChannel=55315 RB Size=1 Position=#0

I Feriigh Specrum Aty - Spanous Emissions —
—— i 035151 Puaug 79, 204
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.5509 GHz
Ref 20.00 dgm . ‘ 1.3952 dAm

"

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=15MHz LowChannel=55315 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1

I Feriigh Specrum Aty - Spanous Emissions —
—— i 035573 Pbaug 79, 2034
000000 Center Freq: 13.255000000 GHz Radio Std: None

iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

usc STATUS

LTE Band 48 QPSK BW=20MHz LowChannel=55340 RB Size=1 Position=#0

(= = &
NSEIN TGN AT 03:55:48 PM Aug 29, 2024
000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

Ref Offset 832 dB
Ref 20.00 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=20MHz LowChannel=55340 RB Size=100 Position=#0
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[ Keysight Soectrim Analyzer - Spunous Emissions ] ]
000000 o Center Freq: 13.255000000 GHz Radio Std: None =
- Trig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 831 dB
Ref 20.00 dBm

usc STATUS

LTE Band 48 QPSK BW=5MHz LowChannel=55265 RB Size=1 Position=#0

BN eysight Spectrum Analyzer - Spunious Emissians —

000000 Center Freq: 13.255000000 GHz Radio Std: None
iyt Trig: Free Run AvglHold: 10/10
IFGainiow #Atten: 30 dB Radio Device: BTS

. 3.5530 GHz
Ref 20.00 dBm - 33916 dBm

Stop 3.75 GHz

usc STATUS

LTE Band 48 QPSK BW=5MHz LowChannel=55265 RB Size=25 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:24:32 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:25:07 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

| Stop Freq | RBW |

35000 Gz 3590010001 3

8 | 0
000 i 3722310000 i -

LTE Band 48 256QAM BW=10MHz LowChannel=55290 RB Size=50 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:26:25 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:27:01 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

| Stop Freq |RBW |

35000 Gz 3590010001 3

. -
8 | w.DouMHz 3 580280000 GHz | 52,00
1.000 MHz|3.721080000 GHz | 56.54dBm | [ 16548 |

LTE Band 48 256QAM BW=15MHz LowChannel=55315 RB Size=75 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:28:19 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:28:55 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

| Stop Freq |RBW | Frequency | Amplitude |
_ 1.000 MHz |3 52 :zouooeHz
1.000 MHz 3.530620000 GHz | 44.01dBm__| |
_ _—

015000 bHZ
‘37“"'4UUUbHZ
8 | UuuMHz .59L:91[:L‘:DU Ghz| 53.08 8.08
1.000 MHz|3.722940000 GHz | -56.59dBm | [1659¢B |

LTE Band 48 256QAM BW=20MHz LowChannel=55340 RB Size=100 Position=#0
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FCC RF Test Report Report No: R2408A1126-R1
BE Keysight Spectrum Analyzer Spurious Emissmns |E”E“§II
R T RF | SENSE:INT| SOURCE OFF ALIGN AUTO ‘ 11:22:39 AM Sep 05, 2024

Center Freq: 13.255000000 GHz
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

rtFreq |StopFreq |RBW | Frequency | Amplitude

3 ‘iUUU bHZ iUU (JHZ UUU MHZ 0 -55.32 dBm

000 1 3721440000 Gt SosioBm | [tesics |

MSG STATUS

RT | RF 5 | SENSE:INT| SOURCE OFF ALIGN AUTO | 11:23:11 AM Sep 05, 2024
Center Freq: 13.255000000 GHz Radio Std: None
+p. Trig: Free Run Avg|Held: 20/20
IFGain:Low #Atten: 30 dB Radio Device: BTS

| Stop Freq |RBW | Frequency | Amplitude |

35000 Gz 3590010001 3

3.12 dB
556 DUGHz
8 | .uuunnHz .sawzauuooeHz
1,000 MHz |3 723950000 GHz | 5643dBm | [1643aB |

LTE Band 48 256QAM BW=5MHz LowChannel=55265 RB Size=25 Position=#0
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT

SGL

1 Spurious Emissions 1 Avg

Limit Check
Line _SPUR|OUS_LINE_ABS_042

PRASS
PASS

20 dBm

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBmr
SPURIOUS_LINE |ABb_002
=10-dBmr

fy
7

WY

vy

i@ii@;}ﬂmwwwwwwm

i

L

CF 3.625 GHz

9009 pts

25.0 MHz/

Span 250.0 MHz

2 Result Summ ai

11:24:48 02.09.2024

CA_48B\10MHz+10MHz High\16QAM 100%RB

3.500 GHz 3.530 GHz 1.000 MHz 3.50505 GHz -47.04 dBm -7.04 dB
3.530 GHz 3.675 GHz 1.000 MHz 3.60105 GHz -52.76 dBm -27.76 dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -27.46 dBm -14.46 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67922 GHz -34.39 dBm -21.39dB
3.680 GHz 3.700 GHz 200.000 kHz 3.68556 GHz 2.40 dBm -27.60 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70071 GHz -60.75 dBm -47.75dB
3.701 GHz 3.705 GHz 1.000 MHz 3.701 z -53. m .
3.705 GHz 3.720 GHz 1.000 MHz 3.71527 GHz -54.02 dBm -29.02 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73056 GHz -44.49 dBm -4.49 dB
02.09.2024
ety e 2008

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
Limit Check PRSS
20 gpkine SPUR|OUS_LINE_ABS_0d2 PRSS
10 dBm
0 dBmr
-10 dBm —
-20 dBmy —|
\ —
-30 dBmr
SPURIOUS_LINE |ABS_002 ( \ , ] |
0 d“h I WVWMWWJ W‘\J/ L,J\_JW\ m
AT
d.vuvv I \{r-‘ T V
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summal
3.500 GHz 3.530 GHz 1.000 MHz 3.52900 GHz -50.31 dBm -10.31 dB
3.530 GHz 3.675 GHz 1.000 MHz 357541 GHz -53.57 dBm -2857 dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67775 GHz -54.49 dBm -41.49 dB
3.679 GHz 3.680 GHz 200.000 kHz 3. z -33. m -20.
3.680 GHz 3.700 GHz 200.000 kHz 3.68069 GHz 11.70 dBm -18.30 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -35.64 dBm -22.64 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70100 GHz -33.31 dBm -20.31dB
3.705 GHz 3.720 GHz 1.000 MHz 3.71815 GHz -47.36 dBm -22.36dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74900 GHz -48.56 dBm -8.56 dB
Ready  NNNNENENN o LS

11:28:13 02.09.2024

CA_48B\10MHz+10MHz High\16QAM 1RB

11:28:12
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FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg

Limit Check
Line _SPUR|OUS_LINE_ABS_042

20 dBm

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBmr
SPURIOUS_LINE |ABb_002
=10-dBmr

.

l
)

e s s

il

CF 3.625 GHz

9009 pts

25.0 MHz/

Span 250.0 MHz

2 Result Summ ai

11:26:20 02.09.2024

CA_48B\10MHz+10MHz High\256QAM 100%RB

3.500 GHz 3.530 GHz 1.000 MHz 3.52213 GHz -47.99 dBm -7.99 dB
3.530 GHz 3.675 GHz 1.000 MHz 3.67493 GHz -36.13 dBm -11.13 dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -32.17 dBm -19.17 dB
3.679 GHz 3.680 GHz 200.000 kHz 3. z . m -30.

3.680 GHz 3.700 GHz 200.000 kHz 3.68656 GHz 0.55 dBm -29.45 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70001 GHz -54.94 dBm -41.94 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70449 GHz -53.99 dBm -40.99 dB
3.705 GHz 3.720 GHz 1.000 MHz 3.707 61 GHz -53.97 dBm -28.97 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74999 GHz -47.98 dBm -7.98 dB

Ready Al 02.09.2024

11:26:19

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg

Limit Check

20 ljBILlllma _SPUR|OUS_LINE_ABS_002

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBmr

SPURIOUS_LINE |ABb_002
=10-dBmr

|

Wl

'MNW

L

Mgl [

AN

-50 dBr il
U R N S R p——
T

VI

CF 3.625 GHz

9009 pts

25.0 MHz/

Span 250.0 MHz

2 Result Summ ai

11:27:24 02.09.2024

CA_48B\10MHz+10MHz High\256QAM 1RB

3.500 GHz 3.530 GHz 1.000 MHz 3.52129 GHz -45.99 dBm -5.99 dB
3.530 GHz 3.675 GHz 1.000 MHz 3.662 04 GHz -37.35dBm -12.35dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -26.50 dBm -13.50 dB
3.679 GHz 3.680 GHz 200.000 kHz 3. z -32. m -19.

3.680 GHz 3.700 GHz 200.000 kHz 3.68071 GHz 10.94 dBm -19.06 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -36.81 dBm -23.81dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70419 GHz -54.05 dBm -41.05dB
3.705 GHz 3.720 GHz 1.000 MHz 3.707 41 GHz -53.86 dBm -28.86 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72208 GHz -47.41 dBm -7.41 dB

Ready IIII Al 02.09.2024

11:27:24
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FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PASS
20 IjBILlilma_SPUR OUS_LINE_ABS_0Q2 PASS
10 dBm
0 dBmr
-10 dBrr —
-20 dBmr —|
|
-30 dBmr H
SPURIOUS_LINE |ABS 002
=50 dBmr
e A L P PP
PNITRRY — e A [
1Al UL U
CF 3.625 GHz 9009 pts 25.0 MHz/ Spa:n 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.50976 GHz -48.29 dBm -8.29 dB
3.530 GHz 3.675 GHz 1.000 MHz 3.55644 GHz -53.58 dBm -28.58 dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -27.81 dBm -14.81 dB
3.679 GHz 3.680 GHz 200.000 kHz 3. z -32. m -19.1
3.680 GHz 3.700 GHz 200.000 kHz 3.68477 GHz 1.39 dBm -28.61 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -39.83 dBm -26.83 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70307 GHz -54.01 dBm -41.01dB
3.705 GHz 3.720 GHz 1.000 MHz 3.707 35 GHz -53.88 dBm -28.88 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.722 68 GHz -46.83 dBm -6.83 dB
Ready [T g 02.092024

11:25:50

11:25:50 02.09.2024

CA_48B\10MHz+10MHz High\64QAM 100%RB

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
Limit Check PASS
20 ljBILlilma_SPUR OUS_LINE_ABS_0Q2 PASS
10 dBm
0 dBmr
-10 dBrr —
-20 dBmr —|
\ —
-30 dBmr
SPURIOUS_LINE |ABS 002 i { ‘
et T o \r] /\ ( V\/\
— ] /1
i LRI
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.50160 GHz -48.24 dBm -8.24 dB
3.530 GHz 3.675 GHz 1.000 MHz 3.66204 GHz -36.13 dBm -11.13 dB
3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -25.49 dBm -12.49 dB
3.679 GHz 3.680 GHz 200.000 kHz 3. z -34. m -21.
3.680 GHz 3.700 GHz 200.000 kHz 3.68069 GHz 10.58 dBm -19.42 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70000 GHz -60.82 dBm -47.82 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70200 GHz -54.00 dBm -41.00 dB
3.705 GHz 3.720 GHz 1.000 MHz 3.71518 GHz -54.11 dBm -29.11 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74048 GHz -48.21 dBm -8.21 dB

gay 02.092024
11:27:50

Ready (11 ]]

11:27:50 02.09.2024

CA_48B\10MHz+10MHz High\64QAM 1RB
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FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL

1 Spurious Emissions 1 Avg
Limit Check PASS

20 dpLine SPUR/OUS_LINE_ABS_02 PhSS

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBm 4%'
SPURIOUS_LINE | ABS_002 /
-40-dBm

50,dBrf /
Y s s s s .

N
I
\ I

Bmw \J

G

el

11:24:20 02.09

MultiView

Ref Level 30.00 dBm Offset 7.00 dB

.2024

Spectrum

CA_48B\10MHz+10MHz High\QPSK 100%RB

Mode Auto FFT

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai

3.500 GHz 3.530 GHz 1.000 MHz 3.51245 GHz -47.80 dBm -7.80dB

3.530 GHz 3.675 GHz 1.000 MHz 3.67464 GHz -28.62 dBm -3.62 dB

3.675 GHz 3.679 GHz 1.000 MHz 3.67900 GHz -25.68 dBm -12.68 dB

3.679 GHz 3.680 GHz 200.000 kHz 3.679 z -32. m -19.

3.680 GHz 3.700 GHz 200.000 kHz 3.687 00 GHz 4.05 dBm -25.95 dB

3.700 GHz 3.701 GHz 200.000 kHz 3.70100 GHz -42.42 dBm -29.42 dB

3.701 GHz 3.705 GHz 1.000 MHz 3.70210 GHz -54.07 dBm -41.07 dB

3.705 GHz 3.720 GHz 1.000 MHz 3.70501 GHz -38.86 dBm -13.86 dB

3.720 GHz 3.750 GHz 1.000 MHz 3.74828 GHz -46.27 dBm -6.27 dB

Ready g 02.092024

11:24:20

SGL

1 Spurious Emissions 1 Avg

Limit Check
20 dBm

Line _SPUR|OUS_LINE_ABS_002
T

PRASS
PASS

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBmr

SPURIOUS_LINE |ABb_002
=40

dBr

I i

Wl
Ty

—

il
RN

11:28:52 02.09

.2024

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai

3.500 GHz 3.530 GHz 1.000 MHz 3.52777 GHz -46.31 dBm -6.31dB

3.530 GHz 3.675 GHz 1.000 MHz 3.58193 GHz -53.53 dBm -28.53 dB

3.675 GHz 3.679 GHz 1.000 MHz 3.67710 GHz -54.39 dBm -41.39 dB

3.679 GHz 3.680 GHz 200.000 kHz 3.67967 GHz -60. m .

3.680 GHz 3.700 GHz 200.000 kHz 3.69941 GHz 7.47 dBm -22.53 dB

3.700 GHz 3.701 GHz 200.000 kHz 3.70003 GHz -60.58 dBm -47.58 dB

3.701 GHz 3.705 GHz 1.000 MHz 3.70234 GHz -54.21 dBm -41.21dB

3.705 GHz 3.720 GHz 1.000 MHz 3.70817 GHz -53.95 dBm -28.95 dB

3.720 GHz 3.750 GHz 1.000 MHz 3.72007 GHz -45.05 dBm -5.05 dB

Ready Al 02.09.2024

11:28:51

CA_48B\10MHz+10MHz High\QPSK 1RB
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FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL

1 Spurious Emissions 1 Avg

Limit Check PRASS

20 dpLine SPUR/OUS_LINE_ABS_0G2 PhSS

10 dBm

0 dBmr

-10 dBrr

-20 dBmr

-30 dBmr
SPURIOUS_LINE |ABb_002
=10-dBmr

i | |

@;\;mw R e

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.51980 GHz -47.21 dBm -7.21dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54499 GHz -54.20 dBm -29.20dB
3.545 GHz 3.549 GHz 1.000 MHz 3.546 54 GHz -54.22 dBm -41.22 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -34.47 dBm -21.47dB
3.550 GHz 3.570 GHz 200.000 kHz 3.556 22 GHz 2.93 dBm -27.07 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57012 GHz -41.15 dBm -28.15dB
3.571 GHz 3.575 GHz 1.000 MHz 3.57374 GHz -54.02 dBm -41.02dB
3.575 GHz 3.720 GHz 1.000 MHz 3.57507 GHz -37.00 dBm -12.00 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73248 GHz -49.28 dBm -9.28 dB
Ready Al 02.09.2024

11:22:13

11:22:13 02.09.2024

CA_48B\10MHz+10MHz Low\16QAM 100%RB

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PASS
20 dBILlilma_SPUR OUS_LINE_ABS_0Q2 PASS
10 dBm
0 dBmr
-10 dBrr —
-20 dBmr I
-30 dBmr
SPURIOUS_LINE |ABS 002 \ ‘
50 dB A I J i
'\ [’ Wi He N U RSV SN R —— (\f“’\
epei ] i
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.50001 GHz -49.16 dBm -9.16 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.53188 GHz -48.40 dBm -23.40dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54778 GHz -54.30 dBm -41.30 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -28.73 dBm -15.73 dB
3.550 GHz 3.570 GHz 200.000 kHz 3.55061 GHz 9.76 dBm -20.24 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57027 GHz -60.87 dBm -47.87 dB
3.571GHz 3.575 GHz 1.000 MHz 3.57428 GHz -54.23 dBm -41.23dB
3.575GHz 3.720 GHz 1.000 MHz 3.57782 GHz -45.23 dBm -20.23 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74084 GHz -48.83 dBm -8.83 dB

02.092024
A

] 11:19:50

11:19:51 02.09.2024

CA_48B\10MHz+10MHz Low\16QAM 1RB
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FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00dBm  Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit ChecK PRSS
20 dpLine _SPUR|OUS_LINE_ABS_0d2 PRSS
10 dBm
0 dBm l
-10 dBr —
20 dBmr
-30 dBr
SPURIOUS_LINE | AB5_002
-50 dBm; W i
(TN E—— e i [ [RLATYA
ki LA
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.50373 GHz -46.70 dBm -6.70 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54499 GHz -37.28 dBm -12.28 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54900 GHz -54.31 dBm -41.31dB
3549 GHz 3.550 GHz 200.000 kHz 3.54986 GHz -61.15 dBm .
3.550 GHz 3.570 GHz 200.000 kHz 3.55894 GHz 0.84 dBm -29.16 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -45.72 dBm -32.72.dB
3.571 GHz 3.575 GHz 1.000 MHz 3.57100 GHz -39.94 dBm -26.94dB
3.575 GHz 3.720 GHz 1.000 MHz 3.57507 GHz -43.94 dBm -18.94 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73182 GHz -45.90 dBm -5.90 dB
Ready IIII Al 02.09.2024
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CA_48B\10MHz+10MHz Low\256QAM 100%RB

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PRSS
20 dBILIIInE_SPURDUS_LINE_AES_O 2 PRASS
10 dBm
0 dBmr
-10 dBm —]
-20 dBmr ’7
-30 dBm
SPURIOUS_LINE |ABS_002 ‘ J
=40-dBm
o L A A
”\' ﬂ M \ﬁ) e ] m /\/V\
| e 1
[MHK L

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz

2 Result Summai

3.500 GHz 3.530 GHz 1.000 MHz 3.51110 GHz -49.25 dBm -9.25dB
3.530 GHz 3.545 GHz 1.000 MHz 3.53188 GHz -42.78 dBm -17.78 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.549 00 GHz -22.00 dBm -9.00 dB
3.549 GHz 3.550 GHz 200.000 kHz 355000 GHz 1. m -28.

3.550 GHz 3.570 GHz 200.000 kHz 3.55061 GHz 12.10 dBm -17.90 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -41.74 dBm -28.74 dB
3.571 GHz 3.575 GHz 1.000 MHz 3571 z -54. m .

3.575 GHz 3.720 GHz 1.000 MHz 3.62215 GHz -53.46 dBm -28.46 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73194 GHz -47.25 dBm -7.25dB

Ready L[] o LIS
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FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00dBm  Offset 7.00 dB Mode Auto FFT SGL
Limit ChecK PRSS
20 dpLine _SPUR|OUS_LINE_ABS_0d2 PRSS
10 dBm
0 dBm
-10 dBr et ]
20 dBmr
-30 dBr
SPURIOUS_LINE | AB5_002
50 asv afl
SR U Ay MU
i 5 [\
LI “ -
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.52027 GHz -45.90 dBm -5.90 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.53335 GHz -54.29 dBm -29.29 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54839 GHz -54.51 dBm -41.51 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.54900 GHz -60. m .
3.550 GHz 3.570 GHz 200.000 kHz 3.55267 GHz 0.83 dBm -29.17 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57012 GHz -61.15 dBm -48.15 dB
3.571 GHz 3.575 GHz 1.000 MHz 3.57481 GHz -54.21 dBm -41.21dB
3.575 GHz 3.720 GHz 1.000 MHz 3.61549 GHz -53.46 dBm -28.46 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74099 GHz -49.02 dBm -9.02 dB
Ready Al 02.09.2024
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MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL

1 Spurious Emissions 1 Avg
Limit Check PASS

20 dpLine SPUR/OUS_LINE_ABS_0G2 Phss

10 dBm

0 dBmr
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-30 dBmr
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CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.50193 GHz -47.15 dBm -7.15dB
3.530 GHz 3.545 GHz 1.000 MHz 3.53546 GHz -54.29 dBm -29.29 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.546 98 GHz -54.55 dBm -41.55 dB
3.549 GHz 3.550 GHz 200.000 kHz 5 z -61. m .
3.550 GHz 3.570 GHz 200.000 kHz 3.56931 GHz 9.35 dBm -20.65 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57002 GHz -61.23 dBm -48.23 dB
3.571 GHz 3.575 GHz 1.000 MHz 3.57100 GHz -34.72dBm -21.72dB
3.575 GHz 3.720 GHz 1.000 MHz 3.57782 GHz -46.49 dBm -21.49 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74297 GHz -51.62 dBm -11.62 dB

Ready (11 ]]
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PRSS
20 ljBILlilma_SPUR OUS_LINE_ABS_002 PRASS
10 dBm
0 dBmr ’.,A-wv'\-‘
-10 dBmr —
-20 dBmr ’7

-30 dBm
SPURIOUS_LINE | AB _oo;f U\’
-40-dBm (1/ \\

TR e e R — I
i A

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.52957 GHz -44.49 dBm -4.49 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54499 GHz -29.62 dBm -4.62 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54559 GHz -54.14 dBm -41.14 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -33.32 dBm -20.32 dB
3.550 GHz 3.570 GHz 200.000 kHz 3.55642 GHz 2.79 dBm -27.21dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -37.32 dBm -24.32 dB
3.571GHz 3.575 GHz 1.000 MHz 3.57100 GHz -31.60 dBm -18.60 dB
3.575GHz 3.720 GHz 1.000 MHz 3.57551 GHz -36.54 dBm -11.54 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73560 GHz -47.58 dBm -7.58 dB
Ready g 02.092024
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11:22:52 02.09.2024

CA_48B\10MHz+10MHz Low\QPSK 100%RB

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
Limit Check PASS

20 dBILIiIne_SPURDUS_LINE_AES_O 2 PASS
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CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz

2 Result Summai

3.500 GHz 3.530 GHz 1.000 MHz 3.52564 GHz -47.57 dBm -71.57 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.53188 GHz -43.22 dBm -18.22.dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54881 GHz -54.43 dBm -41.43 dB
3.549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -30.61 dBm -17.61dB
3.550 GHz 3.570 GHz 200.000 kHz 3.55059 GHz 10.17 dBm -19.83 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -41.09 dBm -28.09 dB
3.571 GHz 3.575 GHz 1.000 MHz 3.57100 GHz -33.02dBm -20.02dB
3.575 GHz 3.720 GHz 1.000 MHz 3.57782 GHz -46.06 dBm -21.06 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73506 GHz -47.55 dBm -7.55 dB
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FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PRSS
20 ljBILIIInE_SPUR OUS_LINE_ABS_002 PRASS
10 dBm
0 dBmr \f‘"\
-10 dBm
-20 dBmr ’7 —}
-30 dBm
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- RN
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz

2 Result Summ ai

10:45:42 02.09.2024

MultiView Spectrum

CA_48C\20MHz+5MHz L\16QAM 100%RB

3.500 GHz 3.530 GHz 1.000 MHz 3.52762 GHz -44.15 dBm -4.15dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54433 GHz -42.23 dBm -17.23dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54817 GHz -54.33 dBm -41.33 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.55000 GHz -14.80 dBm -31.80dB
3.550 GHz 3.575 GHz 300.000 kHz 3.564 87 GHz 1.61 dBm -28.39 dB
3.575 GHz 3.576 GHz 300.000 kHz 3.57501 GHz -41.75 dBm -28.75dB
3.576 GHz 3.580 GHz 1.000 MHz 3.57600 GHz -41.33 dBm -2833dB
3.580 GHz 3.720 GHz 1.000 MHz 3.58007 GHz -37.63 dBm -12.63 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73278 GHz -48.47 dBm -8.47 dB
Ready Al 02.09.2024

10:45:42

Ref Level 30.00dBm  Offset 7.00 dB Mode Auto FFT SGL
Limit ChecK PASS
20 dpLine SPUR/OUS_LINE_ABS_0G2 PASS
10 dBm
0dBm
-10 dBm
-20 dBmr \ ‘
-30 dBm
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T Th L
CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.52279 GHz -47.58 dBm -7.58 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54065 GHz -54.20 dBm -29.20 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.549 00 GHz -11.36 dBm -28.36 dB
3549 GHz 3.550 GHz 300.000 kHz 3.54956 GHz -59.68 dBm X
3.550 GHz 3.575 GHz 300.000 kHz 3.55111 GHz 9.41 dBm -20.59 dB
3.575 GHz 3.576 GHz 300.000 kHz 3.57500 GHz -52.89 dBm -39.89 dB
3.576 GHz 3.580 GHz 1.000 MHz 3.57600 GHz -42.63 dBm -29.63 dB
3.580 GHz 3.720 GHz 1.000 MHz 3.61126 GHz -53.00 dBm -28.00 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74999 GHz -48.23 dBm -8.23 dB

10:43:25 02.09.2024
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FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PRSS
20 ljBILIIInE_SPUR OUS_LINE_ABS_002 PRASS
10 dBm
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10:44:53 02.09.2024

CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.508 26 GHz -49.25 dBm -9.25 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54423 GHz -43.95 dBm -18.95 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54900 GHz -43.50 dBm -30.50 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.55000 GHz -44.04 dBm -31.04 dB
3.550 GHz 3.575 GHz 300.000 kHz 3.56477 GHz 0.03 dBm -29.97 dB
3.575 GHz 3.576 GHz 300.000 kHz 3.57553 GHz -59.47 dBm -46.47 dB
3.576 GHz 3.580 GHz 1.000 MHz 3.57974 GHz -54.24 dBm -41.24dB
3.580 GHz 3.720 GHz 1.000 MHz 3.60944 GHz -53.14 dBm -28.14 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74018 GHz -46.97 dBm -6.97 dB
Ready [T g 02.092024
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MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Auto FFT SGL
1 Spurious Emissions 1 Avg
Limit Check PRSS
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CF 3.625 GHz 9009 pts 25.0 MHz/ Span 250.0 MHz
2 Result Summai
3.500 GHz 3.530 GHz 1.000 MHz 3.506 85 GHz -48.33 dBm -8.33 dB
3.530 GHz 3.545 GHz 1.000 MHz 3.54322 GHz -54.25 dBm -29.25 dB
3.545 GHz 3.549 GHz 1.000 MHz 3.54900 GHz -36.45 dBm -23.45 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.5 z -58.l m .
3.550 GHz 3.575 GHz 300.000 kHz 3.57386 GHz 10.22 dBm -19.78 dB
3.575 GHz 3.576 GHz 300.000 kHz 3.57500 GHz -48.92 dBm -35.92 dB
3.576 GHz 3.580 GHz 1.000 MHz 3.57600 GHz -45.06 dBm -32.06 dB
3.580 GHz 3.720 GHz 1.000 MHz 3.666 78 GHz -52.68 dBm -27.68 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.733 62 GHz -48.27 dBm -8.27 dB
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